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‘ i

Date: 2B8.SEP.2024 23:05:13

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-0OP24222

Page Number : A180 of A180



s=aranas. FCC RF Test Report Report No. : FR491807E

Appendix B. AC Conducted Emission Test Results

: Temperature : 22~24°C
Test Engineer : [Chase Nathon - =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 10-05-2024
JopLevel {dBuv)
87.5
75.0
62.5 FEC15E-QP
|
50.0 FCC 15E_AVG
375
25.0
125
%015 0.5 1 2 5 10 20 30
Frequency {(MHz)
Site : CO02-5Z
Condition : FCC 15E_QP LTSN_2024-L LINE
Over Limit Read LISN Cable
Freq Lewel Limit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuV dB dB
1 @8.15 35.89 -19.85 55.74 15.68 18.13 1@.16 Average
2 * @.15 5@8.89 -14.85 65.74 38.68 16.13 1&.16 QP
3 8.25 29.19 -22.59 G51.78 9.e8 l1e.e4 18.15 Average
4 8.25 38.89 -22.89 61.78 18.78 18.84 18.15 QP
5 @8.33 25.57 -23.87 49.44 5.48 16.61 18.16 Average
[ @8.33 37.87 -21.57 59.44 17.78 1e.el 1e.le QP
7 8.48 27.68 -18.59 46.27 7.58 9.98 18.28 Average
a8 @.48 37.18 -19.89 56.27 17.@8 9.98 1@.2@8 QP
9 9.55 25.27 -24.73 5S@.ee 5.38 9.88 18.29 Average
1@ 9.55 29.87 -38.13 ©po.ee 9.98 9.68 1@8.29 QP
11 13.48 26.53 -23.47 56.68 6.58 9.59 1&8.44 Average
12 13.48 31.13 -28.87 oe.8e 11.18 9.59 18.44 QP
Sporton International Inc. (ShenZhen) Page Number : Bl of B2
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: Temperature : 22~24°C
Test Engineer : [Chase Nathon - =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 10-05-2024
JopLevel {dBuv) e
87.5
75.0
62.5 FEC15E-QP
|
50.0 FCC 15E_AVG
375
25.0
125
%015 0.5 1 2 5 10 20 30
Frequency {(MHz)
Site : C002-57
Condition : FCC 15E_QP LTSN_2024-N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBu¥ dB dBuvy dBu¥ dB dB
1 8.16 34.36 -21.16 55.52 14.18 18.18 1@.1c Average
2 * @.16 47.86 -18.46 65.52 26.88 1l1e.1e 1&.16 QP
3 8.23 28.58 -23.81 52.39 8.41 1e.82 18.15 Average
4 8.23 38.78 -23.61 62.39 18.61 18.82 18.15 QP
5 @8.38 27.84 -28.78 48.34 7.58 9.97 18.17 Average
[ 8.38 36.44 -21.98 5B8.34 16.38 9.97 18.17 QP
7 8.68 27.608 -18.48 46.80 7.48 9.97 18.23 Average
a8 @8.68 35.7@ -28.38 56.88 15.58 9.97 1@8.23 QP
9 6.66 25.82 -24.98 5S6.ee 5.e8 9.79 18.23 Average
1@ 6.66 29.52 -38.48 ©0.80 9.58 9.79 1@.23 QP
11 9.58 26.88 -24.88 56.88 6.88 9.71 1&.29 Average
12 9.5 3@.88 -29.28 o0@.8@ le.se 9.71 1@.29 QP
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc. (ShenZhen) Page Number : B2 of B2
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Appendix C Radiated Spurious Emission Test Data

Relative Humidity : | 48~49%

Test Engineer : Reid Huang
Temperature : 24-25°C
Radiated Spurious Emission Test Modes
Mode Band FGal-Tzd) ‘ Antenna ‘ Modulation Channel ‘ Frequency ‘ g::g ‘ RU ‘ Remark

Mode 1 U-NII-1 5.15-5.25 9+8 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 9+8 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 9+8 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-2A 5.25-5.35 9+8 802.11a 52 5260 6Mbps - -
Mode 5 U-NII-2A 5.25-5.35 9+8 802.11a 60 5300 6Mbps - -
Mode 6 U-NII-2A 5.25-5.35 9+8 802.11a 64 5320 6Mbps - -
Mode 7 U-NII-2C 5.47-5.725 9+8 802.11a 100 5500 6Mbps - -
Mode 8 U-NII-2C 5.47-5.725 9+8 802.11a 116 5580 6Mbps - -
Mode 9 U-NII-2C 5.47-5.725 9+8 802.11a 140 5700 6Mbps - -
Mode 10 U-NII-1 5.15-5.25 9+8 802.11ax HE20 36 5180 MCSO Full RU -
Mode 11 U-NII-1 5.15-5.25 9+8 802.11ax HE20 44 5220 MCSO Full RU =
Mode 12 U-NII-1 5.15-5.25 9+8 802.11ax HE20 48 5240 MCSO Full RU =
Mode 13 U-NII-2A 5.25-5.35 9+8 802.11ax HE20 52 5260 MCSO Full RU =
Mode 14 U-NII-2A 5.25-5.35 9+8 802.11ax HE20 60 5300 MCSO Full RU -
Mode 15 U-NII-2A 5.25-5.35 9+8 802.11ax HE20 64 5320 MCSO Full RU -
Mode 16 U-NII-2C 5.47-5.725 9+8 802.11ax HE20 100 5500 MCSO Full RU -
Mode 17 U-NII-2C 5.47-5.725 9+8 802.11ax HE20 116 5580 MCSO Full RU -
Mode 18 U-NII-2C 5.47-5.725 9+8 802.11ax HE20 140 5700 MCSO Full RU -
Mode 19 U-NII-1 5.15-5.25 9+8 802.11ax HE40 38 5190 MCSO Full RU -
Mode 20 U-NII-1 5.15-5.25 9+8 802.11ax HE40 46 5230 MCSO Full RU -
Mode 21 U-NII-2A 5.25-5.35 9+8 802.11ax HE40 54 5270 MCSO Full RU -
Mode 22 U-NII-2A 5.25-5.35 9+8 802.11ax HE40 62 5310 MCSO Full RU -
Mode 23 U-NII-2C 5.47-5.725 9+8 802.11ax HE40 102 5510 MCSO0 Full RU -
Mode 24 U-NII-2C 5.47-5.725 9+8 802.11ax HE40 134 5670 MCSO0 Full RU -
Mode 25 U-NII-1 5.15-5.25 9+8 802.11ax HE80 42 5210 MCSO0 Full RU -
Mode 26 U-NII-2A 5.25-5.35 9+8 802.11ax HE80 58 5290 MCSO Full RU -
Mode 27 U-NII-2C 5.47-5.725 9+8 802.11ax HE80 106 5530 MCSO Full RU -
Mode 28 U-NII-2C 5.47-5.725 9+8 802.11ax HE80 122 5610 MCSO Full RU -
Mode 29 U-NII-2A 5.25-5.35 9+8 802.11ax HE160 50 5250 MCSO Full RU -
Mode 30 U-NII-2C 5.47-5.725 9+8 802.11ax HE160 114 5570 MCSO Full RU -
Mode 31 U-NII-3 5.725-5.85 9+8 802.11a 149 5745 6Mbps - -
Mode 32 U-NII-3 5.725-5.85 9+8 802.11a 157 5785 6Mbps - -
Mode 33 U-NII-3 5.725-5.85 9+8 802.11a 165 5825 6Mbps - -
Mode 34 U-NII-3 5.725-5.85 9+8 802.11ax HE20 149 5745 MCSO Full RU -
Mode 35 U-NII-3 5.725-5.85 9+8 802.11ax HE20 157 5785 MCSO Full RU -
Mode 36 U-NII-3 5.725-5.85 9+8 802.11ax HE20 165 5825 MCSO Full RU -
Mode 37 U-NII-3 5.725-5.85 9+8 802.11ax HE40 151 5755 MCSO Full RU -
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Mode 38 U-NII-3 5.725-5.85 9+8 802.11ax HE40 159 5795 MCSO0 Full RU -

Mode 39 U-NII-3 5.725-5.85 9+8 802.11ax HE80 155 5775 MCSO0 Full RU -
Mode 40 U-NII-1 5.15-5.25 9+8 802.11ax HE20 36 5180 MCSO |Partial_RU 52/37
Mode 41 U-NII-2A 5.15-5.25 9+8 802.11ax HE20 64 5320 MCSO |Partial_RU| 106/54
Mode 42 U-NII-3 5.47-5.725 9+8 802.11ax HE20 100 5500 MCSO Partial_RU 52/37
Mode 43 U-NII-2C 5.47-5.725 9+8 802.11ax HE20 140 5700 MCSO Partial_RU 52/40
Mode 44 U-NII-3 5.725-5.85 9+8 802.11ax HE20 149 5745 MCSO0 Partial_RU 106/53
Mode 45 U-NII-3 5.725-5.85 9+8 802.11ax HE20 165 5825 MCSO0 Partial_RU 106/54

Mode 46 U-NII-2C 5.47-5.725 9+8 802.11ax HE80 106 5530 MCSO0 LF -

Mode 47 U-NII-3 5.725-5.85 9+8 802.11ax HE80 155 5775 MCSO0 LF -

Mode 48 COTX 5.47-5.725 9+8 802.11ax HE80 106 5530 MCSO0 Full RU -

1 LTE B13 - - - - -

2400-2483.5 7 Bluetooth-LE_GSFK 38 2478 2Mbps - -

Mode 49 CO-TX 5.47-5.725 9+8 802.11ax HE80 106 5530 MCSO Full RU =

- 1 LTE B13 - - - - -

2400-2483.5 7+12 802.11b 6 2437 1Mbps - -

Mode 50 CO-TX 5.47-5.725 9+8 802.11ax HE80 106 5530 MCSO Full RU =

- 1 LTE B13 - - - - -
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Summary of each worse mode

Mode Modulation Ch. (F'\;eHci) (dE?(/E;Im) (dléLn\]/i/tm) M(r:ljrg)in Pol. Z?/Zk Result Remark
1 802.11a 36 5146.52 42.30 54.00 -11.70 \Y, AVERAGE Pass | Band Edge
1 802.11a 36 | 10360.00 51.09 68.30 -17.21 \Y, Peak Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 | 10440.00 50.25 68.30 -18.05 \Y, Peak Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 | 10480.00 50.55 68.30 -17.75 H Peak Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 | 10520.00 51.55 68.30 -16.75 \Y, Peak Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 10600.00 47.15 54.00 -6.85 H Average Pass Harmonic
6 802.11a 64 5355.70 42.12 54.00 -11.88 \Y AVERAGE Pass Band Edge
6 802.11a 64 10640.00 47.75 54.00 -6.25 H Average Pass Harmonic
7 802.11a 100 5428.15 41.12 54.00 -12.88 \Y AVERAGE Pass Band Edge
7 802.11a 100 | 11000.00 47.44 54.00 -6.56 H Average Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 | 11160.00 47.39 54.00 -6.61 H Average Pass Harmonic
9 802.11a 140 5729.12 52.36 68.30 -15.94 \% PEAK Pass Band Edge
9 802.11a 140 | 11400.00 47.47 54.00 -6.53 \% Average Pass Harmonic
10 802.11ax HE20 36 5149.94 42.42 54.00 -11.58 \% AVERAGE Pass Band Edge
10 802.11ax HE20 | 36 | 10360.00 52.05 68.30 -16.25 \Y Peak Pass Harmonic
11 802.11ax HE20 44 - - - - - - - Band Edge
11 802.11ax HE20 44 10440.00 51.36 68.30 -16.94 \Y Peak Pass Harmonic
12 802.11ax HE20 = 48 - - - - - - - Band Edge
12 802.11ax HE20 | 48 10480.00 50.87 68.30 -17.43 H Peak Pass Harmonic
13 802.11ax HE20 = 52 - - - - - - - Band Edge
13 802.11ax HE20 | 52 10520.00 51.47 68.30 -16.83 H Peak Pass Harmonic
14 802.11ax HE20 = 60 - - - - - - - Band Edge
14 802.11ax HE20 60 10600.00 45.33 54.00 -8.67 H Average Pass Harmonic
15 802.11ax HE20 64 5352.90 41.48 54.00 -12.52 \Y AVERAGE Pass Band Edge
15 802.11ax HE20 64 10640.00 45.35 54.00 -8.65 H Average Pass Harmonic
16 802.11ax HE20 | 100 5459.35 41.32 54.00 -12.68 \Y AVERAGE Pass Band Edge
16 802.11ax HE20 | 100 | 11000.00 47.84 54.00 -6.16 H Average Pass Harmonic
17 802.11ax HE20 | 116 - - - - - - - Band Edge
17 802.11ax HE20 | 116 | 11160.00 47.21 54.00 -6.79 H Average Pass Harmonic
18 802.11ax HE20 = 140 5727.50 52.91 68.30 -15.39 \% PEAK Pass Band Edge
18 802.11ax HE20 | 140 | 11400.00 47.50 54.00 -6.50 \% Average Pass Harmonic
19 802.11ax HE40 38 5149.91 47.93 54.00 -6.07 \% AVERAGE Pass Band Edge
19 802.11ax HE40 | 38 | 10380.00 50.42 68.30 -17.88 \Y, Peak Pass Harmonic
20 802.11ax HE40 46 5139.84 41.77 54.00 -12.23 \% AVERAGE Pass Band Edge
20 802.11ax HE40 | 46 | 10460.00 48.34 68.30 -19.96 H Peak Pass Harmonic
21 802.11ax HE40 54 5351.32 42.21 54.00 -11.79 \% AVERAGE Pass Band Edge
21 802.11ax HE40 54 10540.00 48.72 68.30 -19.58 \% Peak Pass Harmonic
22 802.11ax HE40 62 5350.35 45.93 54.00 -8.07 \% AVERAGE Pass Band Edge
22 802.11ax HE40 62 10620.00 43.42 54.00 -10.58 \% Average Pass Harmonic
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23 802.11ax HE40 102 5459.44 43.78 54.00 -10.22 \% AVERAGE Pass Band Edge
23 802.11ax HE40 102 | 11020.00 47.66 54.00 -6.34 \% Average Pass Harmonic
24 802.11ax HE40 134 5459.12 40.48 54.00 -13.52 \% AVERAGE Pass Band Edge
24 802.11ax HE40 134 | 11340.00 47.92 54.00 -6.08 \% Average Pass Harmonic
25 802.11ax HE80 42 5145.53 48.61 54 -5.39 \% AVERAGE Pass Band Edge
25 802.11ax HE80 42 10420.00 47.05 68.30 -21.25 H Peak Pass Harmonic
26 802.11ax HE80 58 5353.58 48.25 54 -5.75 \Y, AVERAGE | Pass @ Band Edge
26 802.11ax HE80 58 16590 48.12 68.3 -20.18 \Y, Peak Pass Harmonic
27 802.11ax HE80 | 106 | 5438.20 48.97 54.00 -5.03 \Y, AVERAGE | Pass @ Band Edge
27 802.11ax HE80 | 106 | 16590.00 45.45 68.30 -22.85 \Y, Peak Pass Harmonic
28 802.11ax HE80 | 122 | 5451.40 46.56 54.00 -7.44 \Y, AVERAGE | Pass @ Band Edge
28 802.11ax HE80 122 | 11220.00 47.63 54 -6.37 \% Average Pass Harmonic
29 802.11ax HE160 50 5144.75 45.59 54.00 -8.41 \Y AVERAGE Pass Band Edge
29 802.11ax HE160 | 50 - - - - - - - Harmonic
30 802.11ax HE160 | 114 5425.02 48.29 54.00 -5.71 \Y AVERAGE Pass Band Edge
30 802.11ax HE160 | 114 - - - - - - - Harmonic
31 802.11a 149 | 5621.46 50.42 68.30 -17.88 \% PEAK Pass Band Edge
31 802.11a 149 | 11490.00 47.93 54.00 -6.07 \% Average Pass Harmonic
32 802.11a 157 - - - - - - - Band Edge
32 802.11a 157 | 11570.00 47.38 54.00 -6.62 \% Average Pass Harmonic
33 802.11a 165 @ 5949.38 51.30 68.30 -17.00 H PEAK Pass | Band Edge
33 802.11a 165 | 11650.00 47.51 54.00 -6.49 \% Average Pass Harmonic
34 802.11ax HE20 149 5637.27 50.42 68.30 -17.88 \% PEAK Pass Band Edge
34 802.11ax HE20 149 | 11490.00 47.60 54.00 -6.40 \Y Average Pass Harmonic
35 802.11ax HE20 157 - - - - - - - Band Edge
35 802.11ax HE20 157 | 11570.00 47.63 54.00 -6.37 \Y Average Pass Harmonic
36 802.11ax HE20 | 165 | 5936.38 51.52 68.30 -16.78 \Y PEAK Pass | Band Edge
36 802.11ax HE20 165 | 11650.00 47.78 54.00 -6.22 \Y Average Pass Harmonic
37 802.11ax HE40 | 151 & 5636.89 51.93 68.30 -16.37 \Y PEAK Pass | Band Edge
37 802.11ax HE40 151 | 11510.00 47.54 54.00 -6.46 \Y Average Pass Harmonic
38 802.11ax HE40 | 159 | 5930.16 51.08 68.30 -17.22 \% PEAK Pass Band Edge
38 802.11ax HE40 159 | 11590.00 47.60 54.00 -6.40 \% Average Pass Harmonic
39 802.11ax HE80 | 155 | 5628.35 59.26 68.30 -9.04 \% PEAK Pass Band Edge
39 802.11ax HE80 155 | 11550.00 47.76 54.00 -6.24 \% Average Pass Harmonic
40 802.11ax HE20 36 5128.88 40.87 54.00 -13.13 \Y AVERAGE Pass Band Edge
40 802.11ax HE20 36 - - - - - - - Harmonic
41 802.11ax HE20 64 5351.92 40.98 54.00 -13.02 \% AVERAGE Pass Band Edge
41 802.11ax HE20 64 - - - - - - - Harmonic
42 802.11ax HE20 100 @ 5462.35 50.81 68.30 -17.49 \% PEAK Pass Band Edge
42 802.11ax HE20 100 - - - - - - - Harmonic
43 802.11ax HE20 140 5730.55 51.52 68.30 -16.78 \% PEAK Pass Band Edge
43 802.11ax HE20 140 - - - - - - - Harmonic
44 802.11ax HE20 149 5639.59 50.83 68.30 -17.47 \% PEAK Pass Band Edge
44 802.11ax HE20 149 - - - - - - - Harmonic
45 802.11ax HE20 165 5930.75 51.02 68.30 -17.28 \% PEAK Pass Band Edge
45 802.11ax HE20 165 - - - - - - - Harmonic
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46 802.11ax HE80 106 33.88 24.98 40.00 -15.02 \% Peak Pass LF
47 802.11ax HE80 155 31.94 23.65 40.00 -16.35 \% Peak Pass LF
48 - 5436.22 48.59 54.00 -5.41 \% AVERAGE Pass Band Edge
48 co-Tx - 16590.00 46.61 68.30 -21.69 H Peak Pass Harmonic
49 - 5436.22 48.28 54.00 -5.72 \% AVERAGE Pass Band Edge
49 co-Tx - 16590.00 48.01 68.30 -20.29 \% Peak Pass Harmonic
50 cOTX - 5457.82 47.03 54 -6.97 \Y, AVERAGE | Pass @ Band Edge
7311 46.99 54 -7.01 H Average Pass Harmonic
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 9+8
Pol. Horizontal Fundamental
 Level i) Date: 2024-00-27 vl i) Date: 2024-09-27
1225 1225
1050 1050 {
i1 i1
o V547 00 e e T e e S NI 51
qf Bl ! TR | .‘u PRI Ty By i3 W
Peak o o
30 30
115 115
sl 5036. LA 5108, 514, 5180 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5108.72 51.28 74.00 -2.70 41.46 34.59 7.89 32.66 147 137 PEAK 1 5180.00 102.72 ------ ------ 92.76 .65 7.94 32.63 M7 137 PEAK
 Level i) Date: 2024-00-27 vl i) Date: 2024-09-27
1225 1225
1050 1040 1
i1 i1
104 100
PART 15.407 AVG
525 525
Avg !
30 30
115 115
sl 5036. LA 5108, 514, 5180 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 513446 41.60 54.00 -12.40 31.73 34.61 7.91 32.65 147 137 AVERAGE 1 5180.00 9.66 ------ ------ B6.70 34.65 7.94 32.63 147 137 AVERAGE
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 9+8
Pol. Vertical Fundamental
 Level i) Date: 2024-00-27 vl i) Date: 2024-09-27
1225 1225
1
1050 1040
i1 i1
o Ryirtsan 00 e T e e NI 51
SZ.SWM_ A TrheadyP Horl TR ‘Tt:l if Wmm
Peak T TR T
30 30
115 115
sl 5036. LUIFA 5108, 514, 5180 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5145.68 51,35 74.00 -20.65 41.45 34.62 7.92 32.64 200 278 PEAK 1 5180.00 108.0 ------ ------ 98.04 34.65 7.94 32.63 200 278 PEAK
 Level i) Date: 2024-00-27 vl i) Date: 2024-09-27
1225 1225
1050 1040 1
i1 i1
104 100
PART 15.407 AVG
525 525
Avg !
30 30
115 115
sl 5036. LUIFA 5108, 514, 5180 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5146.52 42.30 54.00 -11.70 32.40 34.62 7.92 32.64 200 278 AVERAGE 1 5180.00 100,95 ------ ------ 90.99 34.65 7.94 32.63 200 278 AVERAGE
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Pol. Horizontal Vertical
.. Lol Vi) Date: 202409-29 . Lol (Vi) Date: 202409-29
1225 1225
18 075
PART 15.407 PART 15407
100k L [ L] [T [ (1) 1] [T [
PART 15.407 AVG 1 PART 15407 AVG
P k 53 S A 1 ! _.u. u. i o ! S A R o w_a J.. _2“_ "
eal I e » oy b IS p——, s A o Pyt
350 34
Avg
115 1!
6500 8300, 1100 13400. 15700. 18000 6500 8800 100, 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10360.00 48.99 68.30 -19.31 65.32 37.33 10.73 64.39 -- Peak 1 10360.00 51.09 68.30 -17.21 67.62 37.33 10.73 64.39 - Peak
7 15540.00 47.74 74.00 -26.20 59.47 38.93 ILT2 63.38 -- Peak 1 15540.00 45.69 74.00 -28.31 57.42 38.93 1.7 63.38 -~ Peak
Sporton International Inc. (ShenZhen) Page Number : C8 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




searran cas. FCC RF Test Report Report No. : FR491807E

Pol. Horizontal Vertical
.. Lol Vi) Date: 202409-29 . Lol (Vi) Date: 202409-29
1225 1225
18 075
PART 15.407 PART 15407
(" L] [ H {1 - L]} [ H
| PART 15.407 AVG | PART 15407 AVG
Peak R PNV I Sy gy S e RO W T ey S PPr=
T gy T N ——— " Mt P i
350 34
Avg
115 fI
6500 8300, 1100 13400. 15700. 18000 6500 8800 100, 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10440.00 50.16 68.30 -18.14 66.70 37.43 10.79 6476  -- - Peak 1 1064000 50.25 68.30 -18.05 66.79 37.43 10.79 6476  -- - Peak
1 15660.00 46.80 74.00 -27.20 S8.67 39.03 1.72 €362 .- - Peak 1 15660.00 46.31 74.00 -27.69 S8.18 39.03 12.72 @B.62 .- - Peak
Sporton International Inc. (ShenZhen) Page Number : C9 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222



sromoncas. FCC RF Test Report

Report No. : FR491807E

Pol. Horizontal Vertical
.. Lol Vi) Date: 202409-29 . Lol (Vi) Date: 202409-29
1225 1225
18 075
PART 15.407 PART 15407
100k L [ L] [T [ (1) 1] [T [
PART 15.407 AVG | PART 15407 AVG
Peak o ¢ “‘*_““-M«m. _ = b i ‘_“M - n
b b T b g st e Lt gt g
350 34
Avg
115 1!
6500 8300, 1100 13400. 15700. 18000 6500 8800 100, 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10480.00 50.55 68.30 -17.75 67.11 37.47 10.82 64.83 -- Peak 1 10480.00 50.00 68.30 -18.30 66.36 37.47 10.82 64.83 - Peak
7 15720.00 47.71 74.00 -26.29 59.66 39.08 1.71 63.74 -- Peak 1 1572000 47.91 74.00 -26.09 59.86 39.08 12.71 63.74 -~ Peak
Sporton International Inc. (ShenZhen) Page Number : C10 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




sromoncas. FCC RF Test Report

Report No. : FR491807E

Pol. Horizontal Vertical
. Lo i) Date: 20240929 L 6B Date: 2024-09-29
1225 1225
075 075
PART 15.407 PART 15407
100k L [ L] [T [ (1) 1] [T [
Y N ; | 1| PART15407 AVG| Y A 1 | | PART15407AV|
| i£ 1 it 4
Peak N e RS e o R e S S
30 34
Avg
115 .
6500 8800, 1100 13400 15700, 18000 6500 800, 100 13400 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos

Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mz duv/n dBuv/n 0B dBWY dB/m A8 B om deg Mz diwv/n dBv/m 0B dBW dB/m A8 dB om  deg
1 10520.00 50.93 68.30 -17.37 67.42 37.50 10.87 64.84 -- Peak 1 1050.00 5155 68.30 -16.75 68.04 37.50 10.85 64.84 - -- Peak
7 15780.00 47.66 74.00 -26.34 59.69 39.13 ILT1 63.87 -- Peak 1 15760.00 47.41 74.00 -26.59 .44 39.13 1.71 63.87 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C11 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




searran cas. FCC RF Test Report Report No. : FR491807E

Pol. Horizontal Vertical
. Lol (dBm) Date: 202409-29 .- Lovl dBvim) Date: 202409-29
1225 1225
1050 105,
875 075
PART 15.407 PART 15.407
1 —— I L]] 1] [ 0L A I L] ] [
o — — - 1 i o | PART15407 AVG] 0 . 1 | o PART15407AVG|
7 i ay " " N J
Peak L e i " s PR e i
350 30
Avg
175 fr
6500 8300, 11100, 13400, 18700 16000 6500 8800 1100 13400, 18700 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wodn W 0 &N Bm B B o iy MWW 08 BN Bm B @B o iy
1 10600.00 53.77 74.00 -20.3 69.91 37.52 10.91 64.57 202 55 Peak 1 10600.00 52.58 74.00 -21.42 68.72 37.52 10.91 64.57 150 311 Peak
2 10600.00 47.15 54.60 -6.85 63.29 37.52 10.91 64.57 202 55 Average 1 10600.00 45.13 54.60 -8.87 61.27 37.52 10.91 64.57 150 311 Average
3 15000.00 45.36 74.00 -28.64 57.54 30.22 171 #AM1 .- - Peak 3 15000.00 46.14 74.00 -27.86 5832 30.22 1071 #4M1 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C12 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222



srorronas. FCC RF Test Report Report No. : FR491807E

Mode Band Edge

U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz

ANT 9+8
Pol. Horizontal Fundamental
 Level i) Date: 2024-00-27 vl i) Date: 2024-09-27
1225 1225
1
1050 1040
i1 i1
Ll FARTTEAT 1 S 0 B o 11 PART 15407
525 ! 525
bbb s A A
Peak M
30 30
115 115
s 5348, 5378, 5404, 543 5450 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 538874 5105 74.00 -10.95 40.35 34.81 8.43 3294 103 134 PEAK 1 5320.00 105,15 ------ - 9470 W5 B Y713 DB4PEA
 Level i) Date: 2024-00-27 vl i) Date: 2024-09-27
1225 1225
1050 1040 1
i1 i1
104 100
PART 15.407 AVG
525 525
Avg 1
30 30
115 115
s 5348, 5378, 5404, 543 5450 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5354.86 41,12 54.00 -12.88 30.55 34.78 B8.34 3255 103 134 AVERAGE 1 5320.00 98.95 ------ - B8.52 3475 8.25 3257 103 134 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C13 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




srorronas. FCC RF Test Report Report No. : FR491807E

Mode

Band Edge

U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz

ANT 9+8
Pol. Vertical Fundamental
 Level i) Date: 2024-00-27 vl i) Date: 2024-09-27
1225 1225
1
1050 1040
i1 i1
04 FARTTEAT ) S e B 11 PART 15407
05 f L 825 Y
sy i i,”.‘ Al ’“‘n ‘W” M I Iy 4 oy " hate ¥ s
Peak I M
30 30
115 115
s 5348, 5378, 5404, 543 5450 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5350.80 50.97 74.00 -13.03 40.42 3478 8.33 32.% 173 286 PEAK 1 5320.00 108,55 ------ ------ 9%.12 W75 8.25 .97 173 186 PEAK
 Level i) Date: 2024-00-27 vl i) Date: 2024-09-27
1225 1225
1050 1040
i1 i1
104 100
PART 15.407 AVG
525 525
Avg !
30 30
115 115
s 5348, 5378, 5404, 543 5450 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 535570 42.12 54.00 -11.88 31.55 34.78 B8.34 32.55 173 286 AVERAGE 1 5320.00 10216 ------ ------ 9173 M.75 825 .57 173 286 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C14 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




searran cas. FCC RF Test Report Report No. : FR491807E

Pol. Horizontal Vertical
. Lol (dBm) Date: 202409-29 .- Lovl dBvim) Date: 202409-29
1225 1225
1050 105,
875 075
PART 15.407 PART 15.407
1 —— I L]] 1] [ 0L A I L] ] [
o — — - 1 i o | PART15407 AVG] 0 . 1 | o PART15407AVG|
g i einai 3
Peak WMWMWMMW‘"‘]M s L S gt e RSy o D
350 30
Avg
175 fr
6500 8300, 11100, 13400, 18700 16000 6500 8800 1100 13400, 18700 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wodn W 0 &N Bm B B o iy MWW 08 BN Bm B @B o iy
1 10640.00 54.06 74.00 -19.94 70.02 37.53 10.94 64.83 193 53 Peak 1 10640.00 52.83 74.00 -21.17 68.79 37.53 10.94 64.43 146 32 Peak
2 10640.00 47.75 54.80 -6.25 63.71 37.53 10.94 64.43 193 53 Average 1 10640.00 45.55 54.80 -8.45 6151 37.53 10.94 64.43 146 322 Average
3 15060.00 44.97 74.00 -20.03 57.13 0.7 .70 4B - - Peak 3 15060.00 45.50 74.00 -28.48 5778 30.27 1070 #4B3 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C15 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222



srorronas. FCC RF Test Report

Report No. : FR491807E

7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT 9+8
Pol. Horizontal Fundamental
Date: 2024-00-27 Date: 2024-09-27
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
ir5 o5
- 115407 70.0 PART 15407
1
5 Pp A ot bt Ve dzl N K25 ;
Peak %5
' 30
115
115
G 5380. 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 . 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos Thos
e Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 SH7.65 50.60 74.00 -13.40 39.83 .86 B3 IR M7 360 PEAK Wiz dBuV/m dBui/m B BV dB/m B B o deg
1 546070 49.99 68.30 -18.31 39.22 34.87 8.41 3251 307 360 PEAK 1 5500.00 105.27 ------ ------ 94.51 34.90 836 32.50 307 360 PEAK
 Level i) Date: 2024-00-27 vl i) Date: 2024-09-27
1225 1225
1050 1040 1
i1 i1
104 100
PART 15.407 AVG PART15.407AVG
525 —==" Fe —
Avg ! ]
30 30
115 115
8360 5380. 5410, 540, 5410, 5500 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5459.05 40.77 54.00 -13.23 30.01 34.86 B8.41 3251 307 360 AVERAGE 1 550000 99.5 ------ ------ B8.74 34.90 8.36 32.50 307 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C16 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




srorronas. FCC RF Test Report

Report No. : FR491807E

7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT 9+8
Pol. Vertical Fundamental
Date: 2024-00-27 Date: 2024-09-27
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
ir5 o5
- RI15407 70.0 PART 15407
1 2
5 inig o i i K25
Peak M ot
30 %
115
115
G 5380. 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 . 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos Tos
e Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 541030 50.80 74.00 -13.18 40.04 .83 BB 53 199 306 PEAK Wiz dBuV/m dBui/m B BV dB/m B B o deg
7 5466.85 50.41 68.30 -17.89 39.65 34.87 B8.40 32.51 199 306 PEAK 1 5500.00 107.53 ------ - 9.77 34.90 836 32.50 199 306 PEAK
 Level i) Date: 2024-00-27 vl i) Date: 2024-09-27
1225 1225
1050 1040 4
i1 i1
104 100
PART 15.407 AVG PART15.407 AVG
525 === Fo —
Avg ! ]
30 30
115 115
8360 5380. 5410, 540, 5410, 5500 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 542815 4112 54.00 -12.88 30.35 34.84 B8.45 32.52 199 306 AVERAGE 1 5500.00 100.74 ------ ------ B9.98 34.90 8.6 32.50 199 306 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C17 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




sromoncas. FCC RF Test Report

Report No. : FR491807E

Pol. Horizontal Vertical
. Lol (dBm) Date: 202409-29 .- Lovl dBvim) Date: 202409-29
1225 1225
1050 105,
875 075
PART 15.407 PART 15.407
1 —— L]] 1] [ 0L A I L] ] [
PART 15.407 AVG 1 PART 15,407 AVG
51.5 = __ J rm — 3 - 52. = __ Anatl N \Au. = 3 "
Peak b Lt St Pamgpae™ WWWMMMMW o T
350 30
Avg
175 1!
6500 8300, 11100, 13400, 18700 16000 6500 8800 100 13400, 18700 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wodn W 0 &N Bm B B o iy MWW 08 BN Bm B @B o iy
1 11000.00 54.53 74.00 -19.47 68.92 37.60 1121 63.20 153 57 Peak 1 11000.00 53.83 74.00 -20.17 68.22 37.60 1121 63.20 176 341 Peak
2 11000.00 47.44 54.80 -6.56 61.83 37.60 11.21 63.20 153 57 Average 1 11000.00 46.86 54.00 -7.14 61.25 37.60 1121 63.20 176 341 Average
3 16500.00 45.01 68.30 -23.19 57.69 30.50 12.91 £5.09 - -- Peak 3 16500.00 44.56 68.30 -23.74 §7.24 30.50 1291 65.09 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C18 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




searran cas. FCC RF Test Report Report No. : FR491807E

Pol. Horizontal Vertical
. Lol (dBm) Date: 202409-29 .- Lovl dBvim) Date: 202409-29
1225 1225
1050 105,
875 075
PART 15.407 PART 15.407
1 —— L]] 1] [ 0L A L] ] [
o — — - i o | PART15407 AVG] 0 . | o PART15407AVG|
] . fotapsy N , PV
Peak e g gttt 8 s g . g 8 a0
350 30
Avg
175 fr
6500 8300, 11100, 13400, 18700 16000 6500 8800 100 13400, 18700 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wodn W 0 &N Bm B B o iy MWW 08 BN Bm B @B o iy
1 11160.00 54.26 74.00 -19.74 68.41 37.66 11.29 63.10 147 52 Peak 1 11160.00 53.72 74.00 -20.28 67.87 37.66 11.29 63.10 144 326 Peak
2 11160.00 47.39 54.60 -6.61 61.54 37.66 11.29 63.18 147 52 Average 1 11160.00 46.63 54.80 -7.37 60.78 37.66 11.29 63.10 144 326 Average
3 16740.00 43.57 68.30 -4.73 5597 30.60 13.00 6510 - - Peak 3 16740.00 43.86 68.30 -24.44 5626 30.60 13.00 6500 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C19 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222



srorronas. FCC RF Test Report Report No. : FR491807E

Mode

Band Edge

U-NII-2C_5.47-5.725_802.11a_CH140_5700MHz

ANT 9+8
Pol. Horizontal Fundamental
 Level i) Date: 2024-00-27 vl i) Date: 2024-09-27
1225 1225
1050 1060 1
i1 i1
o o L1547 01 e N e T e e 4
e ,M
1
ik oA 9 -
Peak
30 30
115 115
810 i3, 5128, 5730, 5752 5785 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 55194 52.24 68.30 -16.06 40.92 35.85 8.7 32.50 328 O PEAK 1 5700.00 103.03 ------ ------ 9191 35.02 8.60 32.50 38 0 PEAK
vl i) Date: 2024-09-27
1225
1040 i
i1
100
PART15.407 AVG
===
Avg Blank MMW“MWFJM*Ww“”RWMFWMMMMMJL%MWWMM
30
115
100 20, 0. 4500, 5600. 000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
oG B B BN BR B B @ kg
1 5700.00 97.45 ------ - B6.36 35.62 8.57 32.50 328 O AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C20 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : R9C-OP24222




srorronas. FCC RF Test Report Report No. : FR491807E
9
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH140_5700MHz
ANT 9+8
Pol. Vertical Fundamental
 Level i) Date: 2024-00-27 vl i) Date: 2024-09-27
1225 1225
1
1050 1040
i1 i1
o y L1547 0 T 1T e e 1
!‘I‘WV
1
525 525 S —
Peak
30 30
115 115
810 i3, 5128, 5730, 5752 5785 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 529.12 52.36 68.30 -15.94 41.13 35.04 8.69 32.50 300 264 PEAK 1 5700.00 108.43 ------ ------ 97.34 35.02 8.57 32.50 300 264 PEAK
vl i) Date: 2024-09-27
1225
1040 1
i1
100
PART15.407 AVG
== Fe — =
Avg Blank L_#w
35.0M
115
100 20, 0. 4500, 5600. 000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
oG B B BN BR B B @ kg
1 5700.00 101,83 ------ ------ 90.74 3.0 8.57 32.50 300 264 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C21 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




sromoncas. FCC RF Test Report

Report No. : FR491807E

Pol. Horizontal Vertical
Ll Dee 20240829 LBV Dl A4 0828
1225 1225
10! 1050
815 8§75
PART 15.407 PART 15,407
T00—— LA N — | - L) e e MR e ——— 1 — I
_ |- 4 L PARTA40TAVG) PART 15,407 A
[ — — | - - - il — |
e 4 o il WM S 52"’ .
R R e s s b vy "y Lo .
Peak 150 smmmwwr«
Av
[¢] 118 1
8200, 1100, 13400, 15700 18000
Frequency (W) a0, 1100, 13400, 15700 18000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preanp  APos  TPos
o _ o Freq Llevel Line Margin Level Factor Loss Factor Renark
Wiz dBuV/n dBuV/n 5w d/m OB @B -
1 11400.00 53.08 74.00 -20.92 66.87 .76 1141 6295 155 53 Peak Wiz dBuV/n dBuv/n  dB bV dim 05 A8 oo deg
2 1040000 4550 54.00 -8.49 59.30 3776 1141 6.9 155 53 Average 1 11400.00 55.41 74.00 18,59 69.20 3776 M4 62.95 157 342 Peak
3 1710000 46.60 68.30 2070 58.58 40.06 13.14 65.18 -- Peak 1 O1400.00 4747 SA.00 -6.53 6L 76 1141 6296 157 32 Average
3 17160.00 4578 68.30 252 5176 20.06 13.14 65.18 - Peak
Sporton International Inc. (ShenzZhen) Page Number : C22 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




srorronas. FCC RF Test Report

Report No. : FR491807E

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222

10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz
ANT 9+8
Pol. Horizontal Fundamental
 Level i) Date: 2024-00-27 vl i) Date: 2024-09-27
1225 1225
1050 1040 1
i1 i1
o ttsan 00 e e T e e MO 51
5 ity A s |1m A 55 M
Peak ' )
30 30
115 115
sl 5036. LUIFA 5108, 514, 5180 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5116.82 50.52 74.00 -13.48 40.67 34.60 7.90 32.65 164 129 PEAK 1 5180.00 101,49 ------ - 9154 .64 7.94 32.63 164 19 PEAK
 Level i) Date: 2024-00-27 vl i) Date: 2024-09-27
1225 1225
1050 1040
1
i1 i1
104 100
PART 15.407 AVG
525 525
Avg !
30 30
115 115
sl 5036. LA 5108, 514, 5180 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5130.14 41.60 54.00 -12.40 31.72 34.61 7.91 32.64 164 129 AVERAGE 1 5180.0 93.72 ------ - B3.76 34.65 7.94 32.63 164 129 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C23 of C161



srorronas. FCC RF Test Report

Report No. : FR491807E

Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz
ANT
Pol. Vertical Fundamental
 Level i) Date: 2024-00-27 vl i) Date: 2024-09-27
1225 1225
1050 1060 !
i1 i1
o 54 00 e T e e NI 51
52'5Mwwmwl 4 Lveiindy et -‘ 1“‘ 5 WMWWM
Peak o ‘ o ,
30 30
115 115
sl 5036. LA 5108, 514, 5180 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 513518 5072 74.00 -10.28 41.85 34.61 7.91 32.65 400 310 PEAK 1 5180.00 103.07 ------ ------ 93.12 .64 7.94 32.63 400 310 PEAK
 Level i) Date: 2024-00-27 vl i) Date: 2024-09-27
1225 1225
1050 1040 ]
i1 i1
104 100
PART 15.407 AVG
525 525
Avg !
30 30
115 115
sl 5036. LA 5108, 514, 5180 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5149.94 42.42 54.00 -11.58 32.52 34.62 7.92 32.64 400 310 AVERAGE 1 5180.00 95.27 ------ - B5.32 34.64 7.94 32.63 400 310 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24222

Page Number 1 C24 of C161




searran cas. FCC RF Test Report Report No. : FR491807E

Pol. Horizontal Vertical
.. Lol Vi) Date: 202409-29 . Lol (Vi) Date: 202409-29
1225 1225
18 075
PART 15.407 PART 15407
(" L] [ H {1 - ] L]} [ H
PART 15.407 AVG 1 PART 15407 AVG
Peak e R - . _Qw_ N o fonp . i, N
" parabdeh g gt . i P,
Pt T w7 [Pyt WWWA%WW
350 3
Avg
115 fI
6500 8300, 1100 13400. 15700. 18000 6500 8800 100, 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10360.00 45.08 68.30 -19.82 65.00 37.33 10.73 649 - -- Peak 1 10360.00 52.05 68.30 -16.15 68.%8 37.33 10.73 649 - -- Peak
1 15540.00 45.29 74.00 -28.71 7.2 .93 1.7 6338 .- -- Peak 1 1550.00 47.62 74.00 -26.38 %9.35 38.93 1.7 63.3B - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C25 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222



searran cas. FCC RF Test Report Report No. : FR491807E

Pol. Horizontal Vertical
.. Lol Vi) Date: 202409-29 . Lol (Vi) Date: 202409-29
1225 1225
18 075
PART 15.407 PART 15407
100k L [ L] [T [ (1) 1] [T [
Y, I _ . PART1SATAVG Y, I R 1 | )  PARTH5407 AVG|
Peak i | I Pt L 4 ) oA A o
ST S R R e
350 3
Avg
115 fI
6500 8300, 1100 13400. 15700. 18000 6500 8800 100, 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10440.00 50.89 68.30 -17.41 67.43 37.43 10.79 64.76  --  -- Peak 1 10440.00 5136 68.30 -16.99 €7.90 37.43 10.79 64.76 - -- Peak
1 1560.00 46.77 74.00 -27.13 .64 39.03 1.72 63.62 - -- Peak 1 1560.00 46.87 74.00 -27.13 .74 39.03 1.72 63.62 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C26 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222



SPORTON LAB.

FCC RF Test Report

Report No. : FR491807E

Pol. Horizontal Vertical
.. Lol Vi) Date: 202409-29 . Lol (Vi) Date: 202409-29
1225 1225
18 075
PART 15.407 PART 15407
100k L [ L] [T [ (1) 1] [T [
PART 15.407 AVG PART 15407 AVG
P k 53 S A b uu_ X = _ ! S A j ) A— ) 7 o
ea MMMWWWWWW ! bt gy o) I e Lt LT Ty
350 3
Avg
115 1!
6500 8300, 1100 13400. 15700. 18000 6500 8800 100, 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10480.00 50.87 68.30 -17.43 67.43 37.47 10.82 64.85 -- Peak 1 10480.00 48.87 68.30 -19.43 65.43 37.47 10.82 64.83 - Peak
7 15720.00 47.92 74.00 -26.08 59.87 39.08 171 6374 -- Peak 1 1572000 47.18 74.00 -26.82 59.13 39.68 12.71 63.74 -~ Peak
Sporton International Inc. (ShenZhen) Page Number : C27 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




sromoncas. FCC RF Test Report

Report No. : FR491807E

Pol. Horizontal Vertical
.. Lol Vi) Date: 202409-29 . Lol (Vi) Date: 202409-29
1225 1225
18 075
PART 15.407 PART 15407
(" L] [ H {1 - L]} [ H
4 PART 15.407 AVG ’ PART 15407 AVG
Peak s S S IR NP o ooy I
[Py e e " e b g i R i ok
350 34
Avg
115 1!
6500 8300, 1100 13400. 15700. 18000 6500 8800 100, 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10520.00 51.47 68.30 -16.83 67.96 37.30 10.87 64.84 -- Peak 1 1050.00 50.22 68.30 -18.08 66.7L 37.50 10.85 64.84 - -- Peak
7 15780.00 46.71 74.00 -27.19 58.74 39.13 ILT1 6387 -- Peak 1 15760.00 46.76 74.00 -27.24 .79 9.13 1.71 63.87 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C28 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




searran cas. FCC RF Test Report Report No. : FR491807E

Pol. Horizontal Vertical
. Lol (dBm) Date: 202409-29 .- Lovl dBvim) Date: 202409-29
1225 1225
1050 105,
875 075
PART 15.407 PART 15.407
1 —— I L]] 1] [ 0L A I L] ] [
o — — - 1 i o | PART15407 AVG] 0 . 1 | o PART15407AVG|
” ! " " J o i K]
Peak R * [rie b, T RN T Ry
350 30
Avg
175 fr
6500 8300, 11100, 13400, 18700 16000 6500 8800 100 13400, 18700 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wodn W 0 &N Bm B B o iy MWW 08 BN Bm B @B o iy
1 10600.00 52.13 74.00 -21.87 68.27 37.52 10.91 64.57 185 63 Peak 1 10600.00 51.68 74.00 -22.32 67.82 37.52 10.91 64.57 152 169 Peak
2 10600.00 45.33 54.60 -8.67 61.47 37.52 10.91 64.57 185 63 Average 1 10600.00 44.71 54.60 -9.29 60.85 37.52 10.91 64.57 152 169 Average
3 15000.00 47.00 74.00 -26.91 50.27 30.22 171 #AM1 - - Peak 3 15000.00 45.57 74.00 -28.43 SN.75 30.22 1071 #4M1 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C29 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222



srorronas. FCC RF Test Report

Report No. : FR491807E

Mode

Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full RU_5320MHz
ANT
Pol. Horizontal Fundamental

 Level i) Date: 2024-00-27 vl i) Date: 2024-09-27
1225 1225

1050 {150 !

i1 i1

04 FARTTEAT A ) S e B 1 PART 15407

525 1 525

oo syttt o oty
Peak M
30 30
115 115
s 5348, 5378, 5404, 543 5450 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg

1 535470 49.69 74.00 -14.31 39.13 3478 8.34 32.% 100 131 PEAK 1 5320.00 103.66 ------ ------ 9.3 W 8B R 10 131PEA

 Level i) Date: 2024-00-27 vl i) Date: 2024-09-27
1225 1225
1050 1040 ;

i1 i1

104 100

PART 15.407 AVG
525 525
Avg !

30 30

115 115

s 5348, 5378, 5404, 543 5450 100 20, 0. 4500, 5600. 000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5350.10 40.9 54.00 -13.10 30.35 34.78 8.3 3256 100 131 AVERAGE 1 5320.00 95.66 ------ ------ B5.23 .75 8.25 3257 100 131 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24222

Page Number : C30 of C161




srorronas. FCC RF Test Report

Report No. : FR491807E

Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full RU_5320MHz
ANT
Pol. Vertical Fundamental
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-27
1225 1225
1
1050 1040
i1 i1
o P 00 e T e e O 1
525 ! l 525 ,
R R R R
Peak M
30 30
115 115
s 5348, 5378, 5404, 543 5450 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 535192 5147 74.00 -10.53 40.92 3478 8.33 32.% 13 283 PEAK 1 5320.00 106,31 ------ ------ 95.88 .75 8.25 3.7 23 283 PEAK
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-27
1225 1225
1050 1040 1
i1 i1
104 100
PART 15.407 AVG
525 525
Avg !
30 30
115 115
s 5348, 5378, 5404, 543 5450 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 535090 41.48 54.00 -12.52 30.92 34.78 B8.34 32.5% 213 283 AVERAGE 1 530.00 98.59 ------ - B8.16 3475 8.25 3257 23 283 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24222

Page Number : C31 of C161




searran cas. FCC RF Test Report Report No. : FR491807E

Pol. Horizontal Vertical
. Lol (dBm) Date: 202409-29 .- Lovl dBvim) Date: 202409-29
1225 1225
1050 105,
875 075
PART 15.407 PART 15.407
1 —— L]] 1] [ 0L A L] ] [
o — — - . i o | PART15407 AVG] 0 . | o PART15407AVG|
! o A o ? it T e E by A
Peak Pt WWWW Wity P g A
350 30
Avg
175 fr
6500 8300, 11100, 13400, 18700 16000 6500 8800 1100 13400, 18700 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wodn W 0 &N Bm B B o iy MWW 08 BN Bm B @B o iy
1 10640.00 49.38 74.00 -24.62 65.34 37.53 10.94 64.83 352 265 Peak 1 10640.00 48.27 74.00 -15.73 64.33 37.53 10.94 64.43 135 240 Peak
2 10640.00 45.35 54.00 -8.65 61.31 37.53 10.94 64.43 352 265 Average 1 10640.00 43.27 54.00 -10.73 59.23 37.53 10.94 64.43 135 240 Average
3 15060.00 45.43 74.00 -28.57 57.69 30.27 1.70 6423 -- - Peak 3 15060.00 44.98 74.00 -20.02 7.4 30.27 1070 4B -- - Peak
Sporton International Inc. (ShenZhen) Page Number : C32 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222



srorronas. FCC RF Test Report

Report No. : FR491807E

16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Full RU_5500MHz
ANT 9+8
Pol. Horizontal Fundamental
Date: 2024-09-28 Date: 2024-09-28
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050 1
ir5 o5
- 115407 70.0 PART 15407
52'5;\ ol A ot .1 A kg oy 525
u i Womitf Y M ' 4 . ittt bt ]
Peak %5
' 30
115
115
G 5380. 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 . 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos Tos
e Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 543490 49.91 74.00 -24.09 39,14 .65 B4 R OI64 127 PEAK Wiz dBuV/m dBui/m B BV dB/m B B o deg
1 546265 51.03 68.30 -17.25 40.28 34.87 8.41 3251 164 127 PEAK 1 5500.00 103.72 ------ ------ 92.96 4.9 B8.36 32.50 164 127 PEAK
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1050 1040 i
i1 i1
104 100
PART 15.407 AVG PART15.407AVG
525 === Fo —
Avg 1 e
30 30
115 115
8360 5380. 5410, 540, 5410, 5500 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 54%.05 40.92 54.00 -13.08 30.16 34.86 B8.41 32.51 164 127 AVERAGE 1 550000 9.67 ------ ------ B5.91 34.90 8.36 32.50 164 127 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C33 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




srorronas. FCC RF Test Report

Report No. : FR491807E

16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Full RU_5500MHz
ANT 9+8
Pol. Vertical Fundamental
Date: 2024-09-28 Date: 2024-09-28
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
ir5 o5
104 0l PART 15407
1
52I5 e J“ W e ) “’ e Zm 525 MWN«WMWMM
Peak M
30 %
115
115
G 5380. 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 . 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos Thos
e Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 5459.20 50.76 7400 -13.4 40.00 .86 B4 35132 265 PEAK Wiz dBuV/m dBui/m B BV dB/m B B o deg
7 5469.40 50.41 68.30 -17.89 39.65 34.87 8.40 32.51 302 265 PEAK 1 5500.00 106,23 ------ ------ 95.47 34.90 836 32.50 302 265 PEAK
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1050 1040 1
i1 i1
104 100
PART 15.407 AVG PART15.407AVG
525 === Fo —
Avg 1 NS
30 30
115 115
8360 5380. 5410, 540, 5410, 5500 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5459.35 41,32 54.00 -12.68 30.56 34.86 8.41 32.51 265 AVERAGE 1 5500.00 99.04 ------ - B8.28 34.90 8.6 32.50 302 265 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C34 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




sromoncas. FCC RF Test Report

Report No. : FR491807E

Pol. Horizontal Vertical
.. Lave dBuVin) Date: 2024-09-30 .- Leve dBuVin) Date: 2024-09-30
1225 1225
1050 105
18] 075
PART 15.407 PART 15.407
1 —— I L]] 1] [ 0L A I L] ] [
Y I P ! i o | PARTAS407 AVG) @) I 1 | o PARTAEA07 AVG)
ol A s o T py
Peak rov——rTUT ‘ i I, L s VLN I B
30 30
Avg
175 11
6200 8800 11100, 13400, 15700, 18000 6200 8800, 11100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wodn W 0 &N Bm B B o iy MWW 08 BN Bm B @B o iy
1 11000.00 55.84 74.00 -18.16 70.23 37.60 11.21 63.20 1M 50 Peak 1 11000.00 52.87 74.00 -21.13 67.26 37.60 1121 63.20 125 340 Peak
2 11000.00 47.84 54.60 -6.16 62.23 37.60 11.21 63.20 121 50 Average 1 11000.00 44.84 54.60 -9.16 59.23 37.60 11.21 63.20 125 340 Average
3 16500.00 46.98 68.30 -21.32 50.66 30.50 12.91 £5.09 - -- Peak 3 16500.00 44.54 68,30 -13.76 57.22 39.50 12.91 €5.09 -~ Peak
Sporton International Inc. (ShenZhen) Page Number : C350of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




searran cas. FCC RF Test Report Report No. : FR491807E

Pol. Horizontal Vertical
.. Lave dBuVin) Date: 2024-09-30 .- Leve dBuVin) Date: 2024-09-30
1225 1225
1050 105
18] 075
PART 15.407 PART 15.407
1 —— L]] 1] [ 0L A L] ] [
Y I P i o | PARTAS407 AVG) @) I | o PARTAEA07 AVG)
Peak e b DS LT hiswbitonpi WW bt e i ot " BMM
30 30
Avg
175 I
6200 0800 11100, 13400, 15700, 18000 6200 8800, 11100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wodn W 0 &N Bm B B o iy MWW 08 BN Bm B @B o iy
1 11160.00 52.13 74.00 -21.87 66.28 37.66 11.29 63.10 135 358 Peak 1 11160.00 49.13 74.00 -24.87 63.28 37.66 11.29 63.10 135 320 Peak
2 11160.00 47.21 54.60 -6.79 61.36 37.66 11.29 63.18 135 358 Average 1 11160.00 45.10 54.60 -8.96 59.25 37.66 11.29 63.10 135 320 Average
3 16740.00 43.85 68.30 -24.45 5625 30.60 13.00 £5.10 - - Peak 3 16740.00 44.49 68.30 -23.81 G6.80 30.60 13.00 £5.10 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C36 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222



srorronas. FCC RF Test Report Report No. : FR491807E
18
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_Full RU_5700MHz
ANT 9+8
Pol. Horizontal Fundamental
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1050 1060 1
i1 i1
o "y P 15407 0T 1T e e 1
s M e 25 —
Peak MWMW
30 30
115 115
810 i3, 5128, 5730, 5752 5785 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 547.65 5117 68.30 -17.13 39.86 35.85 8.76 32.50 300 1 PEAK 1 5700.00 103.07 ------ ------ 91.95 3502 8.60 32.0 300 1 PEAK
vl i) Date: 2024-09-28
1225
1040
1
i1
100
PART15.407AVG
== Fe = —
Avg Blank |
35,0M
115
100 200, 0. 4500, 5600. 000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
oG B B BN BR B B @ kg
1 5700.00 9.2 ------ ------ B.11 35.82 8.57 3250 300 1 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C37 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




srorronas. FCC RF Test Report

Report No. : FR491807E

Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_Full RU_5700MHz
ANT
Pol. Vertical Fundamental
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1
1050 1040
i1 i1
o J P 15407 01 i e N e T e e 4
3 M\W“*jw S it s v i3 mem
Peak MW
30 30
115 115
810 i3, 5128, 5730, 5752 5785 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 527,50 52.91 68.30 -15.39 41.69 35.04 B8.68 32.50 301 284 PEAK 1 5700.00 106,60 ------ ------ 95.48 3502 B8.60 32.0 301 284 PEAK
vl i) Date: 2024-09-28
1225
1040 1
i1
100
0 O O M IO
Avg Blank L-w
35.0—‘W

115
U
1000 20, 0. 4500, 5600.
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
oG B B BN BR B B @ kg
1 5700.00 99.35 ------ - B8.26 35.62 8.57 32.50 301 284 AVERAGE

000

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : R9C-OP24222

Page Number : C38 of C161




searran cas. FCC RF Test Report Report No. : FR491807E

Pol. Horizontal Vertical
.. Lave dBuVin) Date: 2024-09-30 .- Leve dBuVin) Date: 2024-09-30
1225 1225
1050 105
18] 075
PART 15.407 PART 15.407
1 —— L]] 1] [ 0L A I L] ] [
Y I P . i o | PARTAS407 AVG) @) I ! | o PARTA6A07 AVG)
) i . 3
‘ JR e . b Bt oy bt
Peak WWMWW” e e 5 b g i T "
Avg
175 I
6200 0800 11100, 13400, 15700, 18000 6200 8800, 11100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wodn W 0 &N Bm B B o iy MWW 08 BN Bm B @B o iy
1 11400.00 49.56 74.00 -24.44 63.35 37.76 11.41 62.96 350 286 Peak 1 11400.00 55.17 74.00 -18.83 68.%6 37.76 11.41 62.96 167 342 Peak
2 11400.00 43.47 54.00 -10.53 57.26 37.76 11.41 62.9 350 286 Average 1 1140000 47.50 54.80 -6.50 61.29 37.76 11.41 62.9 167 342 Average
3 17100.00 45.26 68.30 -3.04 57.M4 40.06 13.14 £5.18 - -- Peak 3 17100.00 46.39 68.30 -21.91 5837 40.06 13.14 65.18 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C39 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222



srorronas. FCC RF Test Report

Report No. : FR491807E

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_Full RU_5190MHz
ANT
Pol. Horizontal Fundamental
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1050 1040
1
i1 i1
o HI1541 00 1 e T e P 15407
£25 ! 525
i, »\dA_‘ . A b, “- iy
Peak
30 30
115 115
sl 5038. 5078, 514, 5152 5190 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5145.72 5119 74.00 -10.81 41.29 34.62 7.92 32.64 387 O PEAK 1 5190.00 94.46 ------ - BA.47 34.66 7.95 32.62 387 OPEAK
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1050 1040
05 s !
104 100
PART15.407 AVG
525 ; 525
Avg
30 30
115 115
sl 5038. 5078, 514, 5152 5190 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5148.96 43.42 54.00 -10.58 33.52 34.62 7.92 32.64 387 0 AVERAGE 1 5190.00 85.72 ------ ------ 15,73 .66 7.95 32.62 387 0O AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C40 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




searran cas. FCC RF Test Report Report No. : FR491807E

Pol. Horizontal Fundamental
Date: 2024-00-28
mLeveI(leNhn)
1225
iS5 ‘
700 'I PART 154071
0§ M\ |
He i i i M Rttt dele - L TR P,
Peak Blank
34
115
590 5244, 5298 5352 5406, 5450
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/m  dB BV dB/m B B m deg
1 942598 50.19 74.00 -23.81 39.43 34.84 8.4 353 38 O PEAK

Date: 2024-09-28
" Level (dBuVim)

. PART 15407 A4
Avg ! Blank

519 5244, 5298, 5362 5406, 5460
Frequency (MHz)

Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/m  dB BV dB/m B B m deg
1 3427.06 40.47 54.00 -13.53 29.71 34.84 8.45 3253 387 O AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C41 of C161
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-0OP24222



srorronas. FCC RF Test Report

Report No. : FR491807E

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE40_CH38_Full RU_5190MHz

ANT
Pol. Vertical Fundamental
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1150 1150 ]
i1 i1
100 ART 15407 10 ] ] PART 15407
1
SZ'SWN Al i, A T b 52'5
Peak T
30 30
115 115
sl 5038. 5078, 514, 5152 5190 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5148.58 54.57 74.00 -19.43 44.67 34.62 7.92 32.64 400 334 PEAK 1 5190.00 103.88 ------ ------ 93.91 34.65 7.94 32.62 400 334 PEAK
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1050 1040
1
i1 i1
104 100
PART15.407 AVG
525 ! 525
Avg
30 30
115 115
sl 5038. 5078, 514, 5152 5190 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5149.91 47.93 54.00 -6.07 38.03 34.62 7.9 32.64 400 334 AVERAGE 1 5190.00 94.22 ------ ------ B4.25 34.65 7.94 32.62 400 334 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24222

Page Number . C42 of C161




searran cas. FCC RF Test Report Report No. : FR491807E

Pol. Vertical Fundamental
Date: 2024-00.28
1y L6vel [dBuVim)
1125
B'I.Sw
m_\mﬂ& PART 154071
525 1
TR} Lt o Al A i
Peak A Blank
350
115
590 5144, 5298, 5352, 5406, 5450
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/m  dB BV dB/m B B m deg
1 43L38 49.50 74.00 -24.50 38.73 34.84 B.45 3252 400 334 PEAK

Date: 24008
T

a0 Y PIRT 15407 VG
Avg Blank

519 5244, 5298, 5362 5406, 5460
Frequency (MHz)

Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/m  dB BV dB/m B B m deg
1 5406.27 40.63 54.00 -13.37 20.86 34.82 B.48 3253 400 334 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C43 of C161
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-0OP24222



searran cas. FCC RF Test Report Report No. : FR491807E

Pol. Horizontal Vertical
.. Lol Vi) Date: 20244010 . Lol (Vi) Date: 20244010
1225 1225
18 075
PART 15.407 PART 15407
(" L] [ H {1 - L]} [ H
PART 15.407 AVG PART 15407 AVG
L = e T = 7 3 e T =
Peak il i T TN Wit i1
350 34
Avg
115 fI
6500 8300, 1100 13400. 15700. 18000 6500 8800 100, 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10380.00 49.15 68.30 -19.15 65.68 37.% 10.74 64.63  --  -- Peak 1 10380.00 50.42 68.30 -17.88 66.95 37.% 10.74 64.63 - -- Peak
1 15570.00 47.38 74.00 -26.82 %9.14 38.9 1.7 63.M - - Peak 1 15570.00 47.41 74.00 -26.59 .17 3.9 1.72 63.M4 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C44 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222



srorronas. FCC RF Test Report

Report No. : FR491807E

20
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH46_Full RU_5230MHz
ANT 9+8
Pol. Horizontal Fundamental
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1050 1040 "
i1 i1
o P 15407 00 e T e e O 1
s st T b i." RS 3 WWWA
Peak [rhartosteniy T
30 30
115 115
sl 5046. 5092 5138, 5184, 5230 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5145.59 49.68 74.00 -14.32 39.78 34.62 7.9 32.64 400 140 PEAK 1 5230.00 95.89 ------ - B5.81 34.68 6.01 32.61 400 140 PEAK
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1050 1040
1
i1 i1
104 100
PART 15.407 AVG
525 525
Avg 1
30 30
115 115
sl 5046. 5092 5138, 5184, 5230 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 537,31 4131 54.00 -12.69 31.43 34.61 7.91 32.64 400 140 AVERAGE 1 5230.00 88.48 ------ - 78.40 34.68 8.01 32.61 400 140 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C45 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




searran cas. FCC RF Test Report Report No. : FR491807E

Pol. Horizontal Fundamental

 Level i) Date: 2024-00.28

1125

BT.SW

00 PART 154071

525 an 1

Wt ey Il A ol

Peak - Blank

350

115

530 5216, 5322, 5368, 5414, 5450

Frequency (VHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/m  dB BV dB/m B B m deg
1 5386.17 49.85 74.00 -24.15 39.16 34.81 8.2 32.54 400 140 PEAK

Date: 204-09-28
mLﬂd(ﬂ&lWﬂl}
1225
815 \\
100
L PART 15407 AV
525
Avg i ! Blank
30
115
530 576, 532, 5368, 4, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wil B Bl B B B o dg
1 S50 40.41 5400 -13.59 1965 .83 B.46 3153 400 140 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C46 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222



srorronas. FCC RF Test Report

Report No. : FR491807E

20
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH46_Full RU_5230MHz
ANT 9+8
Pol. Vertical Fundamental
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1050 1040 1
i1 i1
100 PART 15407 10 PART 15407
52'5mmwwmwn o ol | I s M
Peak '
30 30
115 115
sl 5046. 5092 5138, 5184, 5230 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5162.58 50.59 74.00 -13.41 40.78 34.58 7.89 32.66 387 323 PEAK 1 5230.00 101,81 ------ ------ 9170 .69 8.02 32.60 387 33 PEAK
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1050 1040
1
i1 i1
104 100
PART 15.407 AVG
525 525
Avg 1
30 30
115 115
sl 5046. 5092 5138, 5184, 5230 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5130.84 4177 54.00 -10.23 31.89 34.61 7.91 32.64 387 323 AVERAGE 1 5230.00 94.79 ------ - B4.71 34.68 8.01 32.61 387 323 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C47 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




searran cas. FCC RF Test Report Report No. : FR491807E

Pol. Vertical Fundamental
Date: 2024-00-28
mLeveI(leNhnl
1225
I'I.SMMT\
00 | PARTTA0T]
85 e 1
Peak e e Blank
34
115
5230 5216, A7 5368, 5414, 5450
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/m  dB BV dB/m B B m deg
1 93544 49.69 74.00 -24.31 39.13 3478 8.34 3256 387 I3 PEAK

Date: 2024-09-28
" Level (dBuVim)

s ., PART 15.407 AV

Avg e ! Blank

5230 5216, 52 5368, 5414, 5460
Frequency (MHz)

Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/n dBuv/m  dB BV dB/m B B m deg
1 53573 40.74 54.00 -13.26 30.16 34.78 8.5 32.55 387 323 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C48 of C161
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-0OP24222



sromoncas. FCC RF Test Report

Report No. : FR491807E

Pol. Horizontal Vertical
. Lo i) Date: 20244010 L 6B Date: 2024-40-10
1225 1225
075 075
PART 15.407 PART 15407
100k L [ L] [T [ (1) 1] [T [
PART 15.407 AVG PART 15.407 AVG
Peak e oo o R R N TSy T e !
Mt e e L PRIV YR Sy et
30 34
Avg
115 .
6500 8800, 1100 13400 15700, 18000 6500 800, 100 13400 15700, 18000
Frequency (MH2) Fraquency (MH2)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi & BN Bh B B o e Midwh W &8 BN Bh B B @ e
1 10460.00 48.34 68.30 -19.9 64.90 37.47 10.80 64.81 -- Peak 1 10460.00 47.94 68.30 -20.36 64.50 37.47 10.80 64.81 - Peak
7 15690.00 47.74 74.00 -26.20 59.65 39.05 1LT2 63.68 -- Peak 1 15690.00 47.65 74.00 -26.35 59.36 39.85 1.72 63.68 -~ Peak
Sporton International Inc. (ShenZhen) Page Number : C49 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




srorronas. FCC RF Test Report

Report No. : FR491807E

21
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE40_CH54_Full RU_5270MHz
ANT 9+8
Pol. Horizontal Fundamental
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1050 1040 1
i1 i1
100 PART 15407 10 Il PART 15407
05 1 5
Jctphi A b i b ok Ml‘».. {
Peak
30 30
115 115
sl 5054, 5108, 512 56, 5 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5080.73 49.95 74.00 -14.05 40.18 34.57 7.87 32.67 400 132 PEAK 1 5270.00 101,25 ------ ----=- 91.00 M.72 812 32.39 400 132 PEAK
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1050 1040
1
i1 i1
104 100
PART 15.407 AVG
525 525
Avg !
30 30
115 115
sl 5054, 5108, 512 56, 5 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 SI17.99 41.02 54.00 -12.98 31.17 34.60 7.9 32.65 400 132 AVERAGE 1 5270.00 91.84 ------ - Bl.62 3471 8.0 32.59 400 132 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C50 of C161

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222




searran cas. FCC RF Test Report Report No. : FR491807E

Pol. Horizontal Fundamental

Date: 24008
T

00 PARTT3407]

5 W"" i, 4
51"‘ ‘% _“IM‘I i by A L 'u o 1 W uu‘_'\ M,

Peak Blank

34
115

5 5308, 5348, 5304, 542, 5450

Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/m  dB BV dB/m B B m deg
1 542618 49.12 74.00 -24.88 38.36 34.84 8.4 3253 400 132 PEAK

Date: 2024-09-28
" Level (dBuVim)

L\ PART 15407 A4
Avg 1 Blank

5346, 5364,
Frequency (MHz)

Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/n dBuv/m  dB BV dB/m B B m deg
1 5352.68 40.59 54.00 -13.41 30.04 34.78 B8.33 325 400 132 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C51 of C161
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-0OP24222



srorronas. FCC RF Test Report

Report No. : FR491807E

21
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE40_CH54_Full RU_5270MHz
ANT 9+8
Pol. Vertical Fundamental
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1050 {150 !
i1 i1
100 15401 10 PART 15407
52I5 iy et 1M TUTAFYRE I '} ool m 52'5
Peak e
30 30
115 115
sl 5054, 5108, 512 56, 5 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5080.19 49.95 74.00 -14.05 40.18 34.57 7.87 32.67 382 325 PEAK 1 5270.00 103.62 ------ ------ 9337 W71 812 .9 3R IS PEA
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1050 1040 |
i1 i1
104 100
PART 15.407 AVG
525 525
Avg 1
30 30
115 115
sl 5054, 5108, 512 56, 5 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5107.73 4115 54.00 -12.85 31.33 4.9 7.89 32.66 382 329 AVERAGE 1 5270.00 95.79 ------ === B5.57 .71 8.0 3259 38 325 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24222

Page Number

: C52 of C161




searran cas. FCC RF Test Report Report No. : FR491807E

Pol. Vertical Fundamental

Date: 24008
T

Lo

00 Mw‘ PARTTA0T]
25 gy 1 ﬂ
Peak D e Blank

34

115

5 5308, 5348, 5304, 542, 5450

Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/m  dB BV dB/m B B m deg
1 5350.37 50.67 74.00 -23.33 40.12 3478 8.33 3256 38 35 PEAK

Date: 2024-00-28

1y L6vel [dBuVim)

1225

P

104
PART 15.407 AV

525

Avg %%J Blank

34

115

5 5308, 5348, 5304, 542, 5450

Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/m  dB BV dB/m B B m deg
1 935L32 Q.21 54.00 -11.79 31.66 34.78 8.33 32.5% 382 325 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C53 of C161
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-0OP24222



searran cas. FCC RF Test Report Report No. : FR491807E

Pol. Horizontal Vertical
Date: 20244010 Date: 20244010
1 MLM(dBu‘Mn) " Lewel (4BuV/m)
1225 1225
18 075
PART 15.407 PART 15407
(" L] [ H {1 - L]} [ H
Y, I _ o | PART1S407AVG| Y, I R | o PART1SA0TAVG]
Peak i . " i M‘\,,w" Mgl ot bonhy waw’w - ol ‘ it FW"“MMW‘[&,M[ ik |
350 34
Avg
115 fI
6500 8300, 1100 13400. 15700. 18000 6500 8800 100, 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10540.00 47.80 68.30 -20.50 64.20 37.51 10.86 64.7 - -- Peak 1 10540.00 48.70 68.30 -19.58 65.12 37.51 10.86 64.77 - -- Peak
1 15810.00 47.74 74.00 -26.26 %9.81 39.15 1071 63.3 .- -- Peak 1 15810.00 47.16 74.00 -26.80 9.3 30.15 1.71 63.83 - -- Peak
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TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24222

Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE40_CH62_Full RU_5310MHz
ANT
Pol. Horizontal Fundamental
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1050 1040 1
i1 i1
100 PARTE40T 10 N PART 15407
e
52I5 gl M gatrghy 1 ! b B, A, Ju Al e 52I5 WMWW
Peak K S b
30 30
115 115
sl 5062 5124, 5186. 5248, L] 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5078.43 50.10 74.00 -13.90 40.33 34.57 T7.87 32.67 386 126 PEAK 1 5310.00 100.21 ------ ------ B9.81 3475 8.2 3257 388 126 PEAK
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1050 1040
1
i1 i1
104 100
PART 15,407 AVG
525 525
Avg 1
30 30
115 115
sl 5062 5124, 5186. 5248, L] 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 502170 4117 54.00 -12.83 31.51 34.52 7.83 32.69 388 126 AVERAGE 1 5310.00 9155 ------ - BL.14 3475 8.3 3257 388 126 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C55 of C161
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Pol. Horizontal Fundamental
Date: 2024-00.28
1y L6vel [dBuVim)
1125
b,
075 M\
700 L(\ i I PART 13407,
1
s iy d "
- 1ol A . ) "~ Ny m
Peak o Blank
350
115
50 5340, 5310, 5400, 5430, 5450
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuv/m  dB BV dB/m B B m deg
1 5353.80 53.42 74.00 -20.58 42.86 34.78 8.34 3256 388 126 PEAK

Date: 2024-09-28
" Level (dBuVim)

Lu,\“\ PART 15.407 AV

Avg s Blank

5510 5340, 5370, 5400, 5430, 5460
Frequency (MHz)

Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/n dBuv/m  dB BV dB/m B B m deg
1 5350.35 43.19 54.00 -10.81 32.64 34.78 8.33 32.5% 388 126 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C56 of C161
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22
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE40_CH62_Full RU_5310MHz
ANT 9+8
Pol. Vertical Fundamental
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1
1050 1040
i1 i1
100 ] 15401 10 N PART 15407
3 e 1. ) ot W i3 w
Peak ' ' '
30 30
115 115
sl 5062 5124, 5186, 5248, L] 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5089.59 49.81 74.00 -14.19 40.02 34.57 7.8 32.66 388 322 PEAK 1 5310.00 105.06 ------ ------ 94.66 .75 8.2 3.7 388 32 PEAK
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1050 1040 1
i1 i1
104 100
PART 15,407 AVG
525 525
Avg 1
30 30
115 115
sl 5062 5124, 5186. 5248, L] 100 200, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5084.32 41,34 54.00 -12.66 31.57 34.57 7.87 32.67 388 322 AVERAGE 1 5310.0 9%.28 ------ ------ B5.87 3475 8.3 3257 3BB 322 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C57 of C161
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Pol. Vertical Fundamental
Date: 204-09-28
Lot (B
1225
"’MMW\MM\\
815 W
700 [ PART 154071
W
525 My ;
Peak B R D " Blank
30
115
0 5340, 5310, 5400 430, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wil B Bl B B B o dg
1 535010 55.03 74.00 -18.97 44.48 3478 8.33 3256 388 322 PEAK
Date: 204-09-28
MeLevel(dlill\ll'llnl
1225
[, |
1T
100
PART 15407 AV
S i
Avg [ Blank
30
115
0 5340, 5310, 5400 430, 5460
Frequency (VHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wil B Bl B B B o dg
1 5350.35 45.93 .00 -8.07 35.38 3478 8.33 325 388 322 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C58 of C161
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Pol. Horizontal Vertical
. Lol (dBm) Date: 2024-10-08 .- Lovl dBvim) Date: 20244010
1225 1225
1050 105,
875 075
PART 15.407 PART 15.407
1 —— L]] 1] [ 0L A L] ] [
o — — - \ i | _PARTA5407 AVG) 0 . . | . PARTI5407AVG)
Peak i ) TS TR AL o - Pl R
350 30
Avg
175 fr
6500 8300, 11100, 13400, 18700 16000 6500 8800 1100 13400, 18700 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wodn W 0 &N Bm B B o iy MWW 08 BN Bm B @B o iy
1 10620.00 49.19 74.00 -24.81 65.25 37.52 10.92 64.50 299 356 Peak 1 10620.00 49.63 74.00 -24.37 65.69 37.52 10.92 64.50 262 334 Peak
2 10620.00 43.22 54.00 -10.78 59.28 37.52 10.92 64.50 299 356 Average 1 10620.00 43.42 54.00 -10.58 59.48 37.52 10.92 64.50 262 334 Average
3 15030.00 46.84 74.00 -27.16 50.06 30.25 1.70 6417 - -- Peak 3 15030.00 47.13 74.00 -26.87 %035 30.25 1070 6407 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C59 of C161
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23
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH102_Full RU_5510MHz
ANT 9+8
Pol. Horizontal Fundamental
Date: 2024-09-28 Date: 2024-09-28
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050 1
ir5 o5
il ML o PART 15407
% o i3
b e A i ot b o . YRR
Peak %5
' 30
115
115
G 5382 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 20, 0. 4500, 5600. 00
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos Thos
e Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 S0 50.04 7400 -13.% 9.7 .86 B N1 OIE 130 PEAK Wiz dBuV/m dBui/m B BV dB/m B B o deg
1 5468.08 51.51 68.30 -16.79 40.75 34.87 8.40 3251 375 130 PEAK 1 5510.00 99.00 ------ ------ B8.26 34.90 8.4 32,50 375 130 PEAK
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1050 1040
1
i1 i1
104 100
PART15.407 AVG PART15.407 AVG
525 —==" e o T
Avg !
30 30
115 115
8360 532 5414, 5446, 5418, 5510 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg

1 5450.56 41,59 54.00 -12.41 30.82 34.86 8.42 3251

35 130 AVERAGE

B0.41 3491 833 3250 I

130 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24222
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Pol. Horizontal Fundamental
Date: 2024-00.28
1y L6vel [dBuVim)
1125
075
00 b PART 15.407]
05 !
w'm-».hm ol ool ol ol
Peak Blank
350
115
510 5561, 5612, 5663, 5114, 5765
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Wrddh B &6 i b & B @ deg
1 572599 50.59 68.30 -17.71 39.38 35.03 B.68 3250 375 130 PEAK

Sporton International Inc. (ShenzZhen) Page Number : C61 of C161
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Report No. : FR491807E

23
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH102_Full RU_5510MHz
ANT 9+8
Pol. Vertical Fundamental
Date: 2024-09-28 Date: 2024-09-28
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050 1
ir5 o5
il MRLIOAT o PART 15407
1 2
sz.sw‘ e 5
Peak
30 %
115
115
G 5382 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 200, 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos Tos
e Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 S50 5208 7400 -IL92 AL31 M5 B4 R O3B 3 PEAK Wiz dBuV/m dBui/m B BV dB/m B B o deg
1 5470.00 55.80 68.30 -12.50 45.04 34.87 8.40 3251 38 3 PEAK 1 5510.00 104.10 ------ ------ 93.36 34.90 834 32.50 3% 327 PEAK
 Level i) Date: 2024-09-28 vl i) Date: 2024-09-28
1225 1225
1050 1040 .
i1 i1
104 100
PART15.407 AVG PART15.407 AVG
525 i R e e e S S
Avg
30 30
115 115
8360 532 5414, 546, 5418, 5510 100 20, 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5459.44 43.78 54.00 -10.22 33.02 34.86 B.41 3251 358 327 AVERAGE 1 5510.00 9%.02 ------ - B5.28 34.90 8.34 32,50 3% 327 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C62 of C161
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Pol. Vertical Fundamental
Date: 2024-00-28
1y L6vel [dBuVim)
1225
B'I.Srwm\
00 W PART 54071
i il A )
My d A ¥ " mw“’l A '\ " X
Peak Blank
34
115
510 5561, 5612, 5663, §T4, 5785
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Modfn B B B Bh B B @ dkg
1 5i64.24 50.79 68.30 -17.51 39.41 35.06 6.82 32.50 358 327 PEAK
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